Attachment 6. Algorithm for Opioid Prescribing on Discharge

Yes
Is patient currently prescribed SR opioids? |
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Is patient currently prescribed IR opioids?
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Pre-existing?

# Where a patients’ opiate prescriptions have changed during
their inpatient stay, direct verbal communication between
the hospital treating team and a patients authorized
prescriber is required.

¥* Document a weaning plan for the GP in the discharge
summary

Mo

> SR opioids are NOT recommended for acute pain

» Aim to wean/cease all slow release opioids prior to discharge.

¥ If continued, provide clear instructions on an appropriate
weaning plan for the GP in the discharge summary

# If unable to wean, contact APS for advice

Yes

‘ Used within the last 24 hours? | # Prescribe up to 5 days on discharge

No

ety # If thiere has been no use in the previous 24

¥» Provide patient with information regarding
the expected duration of pain, exacerbating
factors, when to take opioids (e.g. prior to
increased activity) and when to see the GP

# Specify a max daily dose (e.g. Tramadol
400mg/24 hrs, Oxycodone 40mg/24 hrs)

hours do not prescribe on discharge “just in
case”

Go to next step

Go to next step

# Suggested prescription:

*  Paracetamol 1g QID
+

co-morbidities, allergies and current medications

*  NSAID (Total including inpatient use should not be longer than 5-7 days)
e.g. Celecoxib 200mg BD OR Ibuprofen 400mg TDS

# If analgesia is required consider patients age, type of pain, renal and hepatic function, Additional Notes:

Always reviaw whather patient has a documented APE plan

Patient should be advized to see GP if pain 1= worssning

Prescriba laxatives when prescribing opicids if not contramdicated
Preseribe an anti-emetic if neaded in the previous 24 hours

Advize on non-pharmacelogical pain reliaf (e z. heat'cold packs, RICE)
Seak advice from APS regarding the patiants dischargs plan if the patient:
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o hlay require ongomg chronie pam managemeant

= Hasreqtu.redaluzh d.azuccfnp\lmd_ post-op (FORMED 60mz'24 hours)

Conzider the risk of opicid mismss or mnacessary long term uss, which may laad to dependenca

o Iz newly prezcribed pragabaling gabapenting dulesmatine or TCAs in the acute pain safiing




